


WORKBOOK FOR 
TRAINING IN 

ADOPTING, APPLYING AND OPERATING 
ENVIRONMENTALLY SOUND TECHNOLOGIES (ESTS) 

U 

Regional Workshop 

implemented 8-13 December 1997 in Perth, 
Australia by IJNEP TETC in collaboration with 

Murdoch University 

'e 
	2 

LJNEP International Environmental Technology Centre 
OsakaiShiga, 1998 



IETC Report Series - Issue 6 
ISBN 92-807-1478-0 



Preface 

International Environmental Technology Centre (IETC) is a unit of the United Nations 
Environment Programme (UNEP). Its role is to promote the adoption and use of 
environmentally sound technologies (ESTs) for the management of urban and freshwater 
basin environmental issues in developing countries and economic transitioning countries. 
[...]
SS 	 Not greater than 30 mg/L 
Free chlorine 	Not less than 0.5 mg/L at maximum flow 
Fecal coliforms 	No more than 10 fecal coliform organisms per 100 mL 

CONCLUSION 

We have already installed about 2000 B1oMAX systems of different capacities in different 
countries, including Australia, South Africa, Indonesia and Malaysia. Some of the plants were 
constructed for camp sites, hotels, factories and mining sites. The successful performance of 
these plants has proven that BioMAX wastewater treatment plants are a better solution for 
onsite treatment of wastewater, and it is environmentally friendly as treated water is recycled 
for irrigation. 

—70- 



"LET'S TALK ABOUT YOUR ENVIRONMENT" 
AN INTRODUCTION TO ENVIRONMENTAL SOLUTIONS 

INTERNATIONAL LTD 

ROBERT HEILBROM'4 
ENVIRONMENTAL SOLUTIONS INTERNATIONAL LTD 

P0 BOX 1495 
OSBORNE PARK WA 6916 

1. INTRODUCTION TO ENVIRONMENTAL SOLUTIONS INTERNATIONAL 
LTD 

1.1 	Technologies 

Environmental Solutions International Ltd (ES!) supplies advanced waste management 
technologies and provides solutions for the treatment, recycling and management of 
wastewater and organic sludges. 

Between 1974-1985, ESI traded as a private company in Australia. Since 1985, ESI has 
operated as a public company listed on the Australian Stock Exchange. In 1987/88, ES1 
commenced development and conimercialisation of its environmental technologies and has, 
since then, secured significant orders. 

ESI is fortunate in having a management team which represents a wide cross-section of 
industry and commerce as well as the waste management industry. 

A key aspect of EST's business is to provide processes that fully optimise the generation and 
recycling of treatment by-products. In many areas, improved cost efficiency and greater 
environmental 'friendliness" is achieved by incorporating fuel and energy recycling into 
treatment systems, as well as extracting and processing useful, marketable by-products. 

ESI's core technologies are:- 

ES! SBR - Sequencing Batch Reactor for treatment of domestic sewage and low 
strength organic wastewaters such as:- 

• 	Paper pulp waste 
• 	Landfill leachate 
• 	Food processing wastewater 

Textile wastewater 
• 	Fruit Juice wastewater 
• 	Dairy plant wastewater 
• 	Hospital wastewaters 
• 	Alcohol and perfume wastes 

Biological Nutrient Removal is a significant feature of ES! SBR. 

—71- 



HYBRACTOR - 	Hybrid High Rate Anaerobic System for treatment of high strength 
organic wastewaters such as:- 

• 	Abattoir effluent 
• 	Brewery wastewater 
• 	Beverage industry waste 
• 	Wine industry effluent 
• 	Pharmaceutical Industry Wastewater 
• 	Alcohol distillery wastewater 
• 	Pulp and paper wastewater 

ENERSLUDGE - Cost effective resource recovery - sludge management technology. A 
particular feature is the ability to produce high calorific value fuel oil from organic sludge. 

ESI has been awarded the two largest Design and Construct SBR contracts let in Australia in 
the past two years. 

A consortium of ESI and Allied Constructions was awarded a contract worth in excess of $20 
million for a 60,000 person SBR plant at Winmalee by the Sydney Water Corporation. 

This has since been followed up by a 9 million order for a 40,000 ep SBR plant at 
Caboolture in Queensland based on our SBR technology and a 15,000 ep SBR plant 
augmentation for the Dalby Town Council where we are acting both as consultant and 
principal supplier. 

In the past 18 months, ES! and its contracting partners have been awarded $50 million worth 
of orders for the treatment of sewage and sludge generated from 400,000 people. 

We would point out that EST is not simply an engineering consultancy, but a successful 
design and construct contractor with its own in-house process design expertise. Few 
companies, if any in Australia can make a similar claim. Therefore, our company structure is 
one suited for the dynamics of a tough contracting environment and not a traditional 
consultancy structure. 

ES! has significant knowledge of SBR plant installations. Of particular interest is the SBR 
plant installed at Rottnest Island, Western Australia. This facility services a resort complex 
on an island near Perth and is closely monitored by regulatory authorities. The Rotinest 
Island SBR plant is consistently achieving biological nitrogen and phosphorus removal with 
average effluent N and P values of 4.5 and 0.6 mg/l respectively and BOD values of < 10 
mg/I. Discharge is to sea and low nutrient concentrations ensure that algal blooms cannot 
proliferate in the receiving waters. Treated effluent from the Rottnest Island plant is utilised 
for irrigating the local sports field and golf course. 

In addition to the SBR process which has achieved significant sales in the past 24 months, 
ESI has developed the high rate anaerobic reactor (HYBRACTOR). 

Our engineers developed the concept for the HYBRACTOR in 1988, after an extensive 
review of worldwide design practices. A pilot demonstration plant was designed, constructed 
and operated for 12 months at the Western Australia Meat Commission (WAMC), with 

—72- 



financial support from the WA State Government, under the Western Australian Research 
and Development (WARD) scheme. 

The HYBRACTOR won the 1992 WA Tndustry and Export Award in the R&D category and 
a 30 m 3  HYBRACTOR is currently installed in a bakers yeast recycling factory in Indonesia. 
Operation is controlled from our Perth offices. 

Full scale operating installations are at Matilda Bay Brewery and Spearwood Centralised 
Wastewater treatment facility with the most recent project operating at Leiner Davis Gelatin 
in Beaudesert, Queensland. 

Our most recent order is for the retrofit of an existing UASB plant to a HYBRACTOR 
system for a candy factory in the Philippines. 

ESPs commitment to remain at the leading edge of waste treatment technologies has resulted 
in a $22 million order for the worldrs  first ENERSLUDGETM plant. The plant will produce 
diesel oil from sewage sludge in much the same way as nature produces oil; however, the 
process is completed in 30 minutes instead of millions of years. About 300 litres of oil will 
be produced from each tonne of sludge and will be used on site to produce electrical power. 

1.2 	Staff 

ESI staff have been involved in numerous wastewater technology development, 
demonstration and commercialisation programs as well as direct contract management. 

For example, Trevor Bridle was responsible for the process design, commissioning and 
operation of the world's first industrial wastewater nutrient control facility which was 
commissioned by Du Pont in Canada in 1973. This predenitrificationlnitrification facility, 
treating 4 ML/d of wastewater was successfully designed on the basis of results from 
laboratory and pilot scale test units. 

Mark Newl and was involved in the start up, commissioning and troubleshooting of the NZ 
Synthetic Fuels wastewater treatment plant in Montunui/New Plymouth, New Zealand. The 
NZSF facility was the first commercial plant to convert natural gas to liquid hydrocarbons 
and thus the wastcwater treatment plant was also unique. 

John Jennings was the Proj ect Engineer for the design of a 100,000 ep IDAL plant at 
Quakers Hill and was appointed the Project Manager for the design and construction of the 
120,000 ep Bendigo SBR sewage treatment works. 

Mal Peters was the Engineering Manager for the 120,000 ep l3endigo SBR Sewage 
Treatment Works and was responsible for design approval, staff training, commissioning and 
operation of the plant. 

—73- 



	

2. 	SEQUENCING BATCH REACTOR (SBR) 

	

2.1 	Introduction 

We recommend the ES! SBR system for treatment of domestic and low strength or pre-
treated industrial wastewaters. 

ES! SBR wastewater technology is a simple 2 basin arrangement where all the process of:- 

Carbonaceous treatment 
Nitrification 
Denitrification 
Phosphorus release 
Phosphorus uptake and 
Biomass selection 

are all performed in a single reactor. The conventional plant zones to create anaerobic, 
anoxic and aerobic zones and clarification are created in this single basin by interruption or 
adjustment to flow and aeration. The process described below is typical. Operating costs are 
far less than competitor systems. 

	

2.2 	Process 

The ESI SBR process is a variable volume activated sludge system which operates as a 
Sequencing Batch Reactor. A typical ES! SBR plant consists of two process basins with an 
influent reaction zone and air diffuser system to provide aeration and mixing of the biomass. 
Rotating out-of-basin surface skimmers fitted with positive floating scum barriers completely 
replace conventional clarifiers. Recycle and sludge wasting are provided by use of simple in-
basin submersible pumps. A process control centre controls the air-onlair-off sequences, 
settling time, effluent decanting and flow distribution. 

The aeration is controlled by the process control centre via input to a variable speed 
controller on the positive displacement blowers. 

The process design is for a short sludge age and further stabilisation of sludge is undertaken 
by utilising a separate aerobic digester. 

This sludge digestion basin is intermittently aerated and, with decanting, the settled sludge is 
able to be concentrated up to 2.0-3.5% depending on operator's needs. 

Typically, the ES! SBR process will produce an effluent with less than:- 

lOmg/L 	 BOD 
l0mg/L 	 TSS 
I mg/L 	 NH 3 -N 

74- 



2.3 	Nutrient Removal 

Nitrogen removal is a prime objective of many facilities and the ES! SBR provides a large 
degree of N & P removal at secondary treatment cost. 

2.3.1 Biological Selector 

A BioSelector is provided at the front of each aeration basin to ensure that soluble 
biodegradable substrate is removed from the feed before it enters the completely mixed basin. 
A high So/Xo ratio is provided for at all times in this selector thereby providing a competitive 
advantage to organisms that either provide good settling characteristics or are able to blo-
accumulate phosphorus or both. 

This BioSelector is critical to the process as it ensures the promotion of a sludge that settles 
well. Typical operating SVI's for ES! SBR plants are in the order of 50 - 60 m 3/kg. 
Continuous plants are not able to achieve such a low SVI. 

Effluent quality reflects this SVI with a typical 10:10 effluent. The BioSelector alternates 
between anoxic and anaerobic conditions depending on whether or not the aeration cycle is 
on. It therefore provides a role in the denitrification and P-release mechanisms. 

2.3.2 Oxygen Utilisation 

During the aeration period, continuous monitoring of oxygen utilisation is used to control the 
aeration intensity. The ES! SBR system is unique in its successful measure of oxygen 
utilisation. The aeration intensity is adjusted to follow a pre-determined algorithm 
programmed into the control centre. This control of aeration has several advantages:- 

- 	Allows efficiency of aeration by maintaining the maximum driving force attained by 
using a low dissolved oxygen level. 

- 	Provides adequate oxygen as measured by the biomass but not excessive oxygen, 
thereby saving power. 

- 	Enables co-current nitrification/denitrification by not over-aerating. 

- 	Allows a high intensity aeration to be provided at the end of the aeration cycle thereby 
avoiding bulking problems associated with poor aeration or high unaerated mass 
fraction. 

The aeration control therefore provides significant advances over conventional DO control. 

It allows a simple, reliable, automatic control that enhances biological nutrient removal 
making it a reliable, predictable process instead of the variable, unreliable process it is in a 
continuous plant. 

Not only is Biological Nutrient Removal therefore enhanced, it is also made simple and 
reliable without the need of sophisticated measurements, controls or high technical staffing 
requirements. 

—75- 



Typically TN and TP concentrations of 5 mg/I and < 1 mg/i respectively, would be 
expected with the ESI SBR process. 

2.4 	Comparison with Other Processes 

The ES! SBR system is unique in that it is able to achieve so much in a single basin. It is the 
simplicity of the ESI process, its enhanced performance and reliability that gives ESI the 
comfort to offer this as a solution to many clients and as a demonstration of the advantages of 
Australian technology over its foreign competitors. Other continuous processes are similar to 
each other in offering complex flow sheets that are expensive to build, expensive and difficult 
to operate. 

Biological Nutrient Removal was introduced, at a high standard, to Australia by Mr. Mal 
Peters of ESI with his early work at Bendigo (Vic). This was a state-of-the-art continuous 
process and in order to meet the standards required this already complex process requires 
further design and control inputs. Both Mal Peters and the designlconstruction/ 
commissioning manager of Sinclair Knight Consultants for the Bendigo project (Mr. John 
Jennings) now work for ESI in offering alternate systems to the normal continuous process. 

The intermittent system developed in Australia, enhanced by nutrient removal 
requirement in the USA, and backed by ES1 is the most cost-effective, quality solution 
to wastewater treatment. 

3. THE HYBRACTOR TECHNOLOGY 

3.1 	Anaerobic Treatment Fundamentals 

Anaerobic effluent treatment involves the conversion of organic pollutants into methane and 
carbon dioxide by naturally occurring microorganisms in the absence of oxygen. Complex 
organics are broken down into simple acids (such as acetic and propionic) by a mixture of 
specialised bacteria. These acids then form a substrate for methanogenic bacteria responsible 
for further  degradation and the generation of useful methane biogas. 

Traditionally, anaerobic digestion has been employed in the stabilisation of sewage sludges 
and farm manures. Large 'digesters with long hydraulic retention times of 20-25 days have 
been used. 

Increased trade waste charges for effluent disposal have given fresh impetus to the 
development of profitable methods of biological pretreatment of industrial wastewater. The 
most recent developments are high rate anaerobic processes for treatment of high strength 
effluents. These processes operate with short hydraulic residence times (often less than 20 
hours) and high organic loadings, thus reducing reactor size, land area requirement and 
capital costs. 

Features of the anaerobic process which make it more cost effective than other processes for 
industrial wastewater pretreatment include:- 

• 	Low operating and maintenance costs 
• 	Energy recovery in the form of methane gas 

—76- 



• 	Low production of excess (stabilised) sludge 
• 	Odourless operation 

3.2 	Anaerobic Reactor Designs 

The inherent principle in design of anaerobic bioreactors is the establishment of effective 
contact between the microbial solids and the organic pollutants present in the effluent. High 
rate systems aim to widen the gap between solids residence time and hydraulic residence time 
within the reactor. The choice of systems has ranged from suspended bed systems (upflow 
anaerobic sludge blankets or UASBs) to fixed film technologies (anaerobic filters and hybrid 
systems). 

Hybrid reactors combine suspended bed and fixed film systems in the one unit. This 
complimentary design exploits the best features of both technologies and overcomes their 
individual limitations. 

Hybrid systems have the greatest industrial potential and are rapidly becoming established as 
the most dependable, cost effective and stable process. In addition, they are being used to 
revamp existing UASB and anaerobic filter plants because of this enhanced stability and 
improved retention of the anaerobic microorganisms within the reactor. The flexibility and 
robustness offered by this process have eliminated many of the early problems associated 